( 0 )

(972) 248-1999

We Are DispensersTM

LD6000/LDX6000 Series Parts List

Part #         

Description Notes Used On
ASM-005-01 Wire Harness for LD6000 and LDX6000

This part number includes all of the wires to assemble electrical components

LD6000 & LDX6000 Series

ASM-006-01 Brush & Brush Holder Assembly for LD5000

2 parts assembled together; not sold individually.

LD5000 Series

ASM-006-02 Brush & Brush Holder Assembly for LD6000

2 Parts assembled together; not sold individually.

LD6000 Series

ASM-006-03 Brush & Brush Holder Assembly for LDX6000

2 Parts assembled together; not sold individually.

LDX6000 Series

ASM-012-01 AC Wiring Plate WITH Power Inlet and Switch

On/Off Switch, Power Inlet assembled on
Metal component to easily assemble.

LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-002-01 Insulated Terminal for Wire Harness (Lug, Press On) LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-030-01  115V - 25 RPM AC Motor  25 RMP motor for short labels  LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-030-02  220V - 25 RPM AC Motor  25 RMP motor for short labels  LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-030-03 115V - 50 RPM AC Motor  Standard motor for all LD models  LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-030-04 220V - 50 RPM AC Motor   Standard motor for all LD models LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-030-05 115V - 100 RPM AC Motor  Super speed option for faster dispensing  LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-032-01  Power Switch for AC Label Dispensers 

Suggested to purchase ASM-012-01 for
easily replacement.

 

LD6025, LD6000, LDX6000, LD8000, & LDX8000 Series

ELE-033-01 AC Photo Sensor - Standard

LD6000, LDX6000, LD8000, & LDX8000 Series

ELE-033-02 Photo Sensor - For Clear Materials

Used on "C" Models of LD's. Works with
regular labels also.

 

LD6000, LDX6000, LD8000, & LDX8000 Series

ELE-034-01 Solid State Relay For AC LD's LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-035-01 AC Power Inlet for LD's  

Suggested to purchase ASM-012-01 for
easily replacement.

LD6000, LDX6000, LD8000, & LDX8000 Series
POWERADAPTOR-C  Euro Plug Adaptor (France, Italy, etc)

This is an Adaptor only used with Euro /
Schuko plugs for countries that use a
smaller diameter plug.

Schuko Plug
 POWERCORD-B Power Cord - USA 3 Prong, Grounded, 6 Foot (2m) 

power cord

All Label Dispensers
POWERCORD-B25 Power Cord - USA 25' Long

3 Prong, Grounded, 25 Foot (11.8m)
power cord

All Label Dispensers
POWERCORD-F Power Cord - Euro (Schuko) 2 Prong, Grounded, 2 meter power cord  All Label Dispensers
POWERCORD-G Power Cord - UK 3 Prong, Grounded, 2 meter power cord All Label Dispensers
ELE-046-01 

Fuse

Assembled inside the Power Inlet. Look inside your machine; there could be an extra one.

LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-047-01

Insulated Spade Terminal

Used on wiring to connect motor wire to relay and black wire on AC photosensor

LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-048-01

3 Port Connector

 

LD6000, LDX6000, LD8000, & LDX8000 Series
ELE-049-01

4 Port Connector

Used when haing to replace wiring

LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-002-01 FHCS, #10-32X1", Screws for Strip Plate, Guide Rod and 2 spaces on the main plate 1/8" hex wrench needed LD6000 & LDX6000 Series
OTS-003-01 BHCS, Button Head, 10-32x1" for LD6050 Main Plate 1/8" hex wrench needed LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-003-02 BHCS, Button Head, 10-32x.5" for Brush and Sensor Bracket Optional part to permanently secure the sensor brack and brush holder LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-003-03 BHCS, Button Head, 10-32x.375" for LD6050 Relay & Secure mount for sensor Used to mound relay on AC wiring plate LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-004-01

Screws for End Cap for Motor Cover (FHCS, #10-32X.5")

Used on specific range of serial numbers 

 

LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-005-01 Wing Screw for Brush Holder and Sensor Bracket (10-32 x .5")  Used for the Brush Holder and Sensor 

Bracket

LD6000, LDX6000, LD8000, & LDX8000 Series

OTS-007-01  Thumbscrews for Sensor Nut Plate (#4-40X.75")  Used to adjust the Sensor Horizontally on the Sensor Bracket

LD6000, LDX6000, LD8000, & LDX8000 Series

 OTS-010-01 Ground Wire Hex Nut (#10-32) Nut, used for ground wire and sensor bracket mounting

LD6000, LDX6000, LD8000, & LDX8000 Series

OTS-011-01  Screws for Reel Holder Arm (PRT-019-01) (FHCS, #5/16-18X3/4) Mounts to the Motor Cover and the Reel Hanger Bar LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-012-01 Core Holder - 3" (76mm) Converts 3" Label rolls to 1" to mount 

properly on the Reel Holder Bar

LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-012-02 Core holder - 6" (152mm) Converts 6" label rolls to 3" to mount properly LDHANGTAB
OTS-014-01 #10 Washer, Zinc coated steel To mount 100 RPM motors to old style main plate LD6100, LD5000 Series
OTS-015-02 Set Screw for Take-Up Hub (PRT-017) (#8-32X.125/Black) Used to mount the Take-Up Hub (PRT-

017) on the motor Shaft

LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-022-01 Hex Key, 3/16"  Used with OTS-011-01 on PRT-019-01 LD6000, LDX6000, LD8000, & LDX8000 Series
 OTS-028-01 #10 Washer, Stainless Steel (MIL Spec AN960-C10L) Very thin Washer for smooth adjustment of Sensor Bracket LD6000 Series
 OTS-040-01 Rubber Feet

Rubber Feet used on the bottom of all
Machines

LD6000, LDX6000, LD8000, & LDX8000 Series
OTS-043-01

Screw, Thread Forming Type B, #10-16 X 1" (.125" Hex)

 Onlye used if your 1" 10-32 screw becomes stripped

LD6000, LDX6000, LD8000, & LDX8000 Series

OTS-050-01

Cable Tie Mount

LD6000, LDX6000, LD8000, & LDX8000 Series

OTS-051-01

Cable Ties

LD6000, LDX6000, LD8000, & LDX8000 Series

PRT-003-01  Strip Plate For LD5000 LD5000 Series
PRT-003-02 Strip Plate for LD6000 LD6000 Series
PRT-003-03 Strip Plate for LDX6000 LDX6000 Series
PRT-005-01 Material Guide, Large, for Reel Holder (Standard) For use with PRT-016 and PRT-016.1 LD6000, LDX6000, LD8000, & LDX8000 Series
PRT-005.1-01 Material Guide for Guide Rod, Large For use with PRT-016 and PRT-016.2 LD6000, LDX6000, LD8000, & LDX8000 Series
PRT-011-01 Motor Cover for LD and LDX Series Dispenser 

LD6000, LDX6000, LD8000, & LDX8000 Series

PRT-013-01 End Cap for Motor Cover LD6000, LDX6000, LD8000, & LDX8000 Series
PRT-014-01 Main Plate for LD6000 and LDX6000 LD6000 & LDX6000 Series
PRT-016.1-03 Reel Hanger Bar - 1" for LD6000, 5.5" Length LD6000 Series
PRT-016.1-06 Reel Hanger Bar - 1" for LDX6000, 7.75" Length LDX6000 Series
PRT-017.1-02 Take-up Hub Roller - 1.25" for LD6000, 5.5" Length LD6000 Series
PRT-017.1-03 Take-up Hub Roller - 1.25" for LDX6000, 8" Length LDX6000 Series
PRT-018.1-02 Photo Sensor Mounting Bracket for LD6000, 5.5" Length LD6000 Series
PRT-018.1-03 Photo Sensor Mounting Bracket for LDX6000, 5.5" Length LDX6000 Series
PRT-019-01  Reel Holder Arm for LD6000 and LDX6000, 8" Length LD6000 & LDX6000 Series
PRT-020.1-03 Lock Rod for LD6000 Series LD6000 Series
PRT-020.1-06 Lock Rod for LDX6000 Series LDX6000 Series
PRT-022-03 Guide Rod Bumped for LD6000, 5.5" Length

LD6000 Series

PRT-022-04 Guide Rod Bumped for LD6000, 8" Length

LDX6000 Series

PRT-023-01 Material Guide for Guide Rod, Small

LD6000, LDX6000, LD8000, & LDX8000 Series

PRT-024-01 LDX6000 Base Extension, 8.75"

LDX6000 Series

PRT-032-01 Guide Rod Spacer, .25" x .6" LD6000 Series
PRT-059-01 Nut Plate for Standard Photo Sensor LD6000, LDX6000, LD8000, & LDX8000 Series